

**Medical Studies Series (2)**

# **Drug Doses in Pediatrics**

**Dr. Adil Abdalla Babiker**

**First edition 2024 AD**

Medical Studies Series (2)

# **Drug Doses in Pediatrics**

**Dr. Adil Abdalla Babiker**

Associate professor Pediatrics and child health

First edition 2024 AD

اسم الكتاب

# Drug Doses in Pediatrics

اسم الكاتب

**Dr. Adil Abdalla Babiker**

الإيداع القانوني

2024/.....م



دار آريثريا للنشر والتوزيع  
Arithria for Publishing and Distribution

الناشر

دار آريثريا للنشر والتوزيع - الخرطوم - السودان

جوال: 00249122094856 - 121566207

البريد الإلكتروني: arithriaforpublishing@gmail.com

تاريخ النشر:

الطبعة الأولى - 2024م

جميع حقوق الطبع محفوظة للناشر والمؤلف

لا يسمح بإعادة إصدار هذا الكتاب أو أي جزء منه أو تخزينه كنسخة إلكترونية أو نقله  
بأي شكل من الأشكال دون إذن خطي مسبق من المؤلف والناشر

# **Dedication**

*To my family who support me through all stages of writing this book.*

*To my students who need this book.*

*To young doctors who need this book.*

# Table of contents

Title	Page
Abbreviation	7
Preface	9
<b>Chapter I: Introduction</b>	
Drugs	13
References	29

# Abbreviations

<b>ACT</b>	artemisinin-based combination therapy
<b>BA</b>	Bronchial Asthma
<b>BD</b>	Twice a day
<b>BNF</b>	British National Formulary
<b>g</b>	Gram
<b>G6PD</b>	glucose 6-phosphate dehydrogenase
<b>Hb</b>	Haemoglobin
<b>h/hr</b>	Hour
<b>IMCI</b>	integrated management of childhood illnesses
<b>IO</b>	Intraosseous
<b>ID</b>	Intradermal
<b>IM</b>	intramuscular injection
<b>IV</b>	intravenous injection
<b>Kg</b>	Kilogram
<b>LD</b>	loading dose
<b>MD</b>	maintenance dose
<b>Mcg</b>	Microgram
<b>Mg</b>	Milligram
<b>Min</b>	Minute
<b>MUAC</b>	Middle upper arm circumference
<b>NGT</b>	Naso gastric tube
<b>NB</b>	Newborn
<b>NS</b>	Normal Saline
<b>NSAID</b>	Nonsteroidal Anti-inflammatory Drug
<b>ORS</b>	oral Rehydration Salts

<b>OD</b>	Once a day
<b>QID</b>	Four times per day
<b>PR</b>	per rectum
<b>PO</b>	Per Oral
<b>SC</b>	subcutaneous injection
<b>TB</b>	Tuberculosis
<b>TDS</b>	Thrice a day
<b>WHO</b>	World Health Organization
<	Less than
>	Greater than
≤	Less than or equal to
≥	Greater than or equal to

# **Preface**

This pocket book, drug doses in pediatrics is important for medical students and young doctors to calculate doses for children , It intended to cover drugs that commonly used in casualty, inpatient and health centers ,It organized alphabetically to make search easily and calculate the doses per kilogram body weight, To calculate doses accurately to avoid overdose and toxicity and make a better response

**Dr Adil Abdall Babiker MD**

Universty of Khartoum

Joune 2024

# chapter I

## Introduction

Children are not mini adults, although doses of drugs in adults are fixed you need to calculate doses in children.usually we use the weight in kilogram (Kg) to calculate the dose but surface area (SA) is more accurate .

To calculate surface area by using the Mosteller formula:

1. Take your height in centimeters, e.g., 170.
2. Take your weight in kilograms, e.g., 60.
3. Multiply your height by your weight,  $170 \times 60 = 10200$ .
4. Divide the result by 3600,  $10200 / 3600 = 2.8$ .
5. Find the square root of the result,  $\text{SQRT } 2.8 = 1.67$ .

$$\text{BSA [m}^2\text{]} = \text{square root of } \frac{\text{height [cm]} \times \text{weight [kg]}}{3600}$$

The average body surface area for:

- Infants:  $0.25 \text{ m}^2$
- Children of 2 years:  $0.5 \text{ m}^2$
- Children of 10 years:  $1.14 \text{ m}^2$
- Women:  $1.6 \text{ m}^2$
- Men:  $1.9 \text{ m}^2$

pediatric stages of development are:

Preterm neonate Born < 37 weeks gestation

Term neonate Born at 37 to 42 weeks gestation

Post-term neonate Born at 42 weeks gestation

Neonate From 0 up to 28 days of age

Infant From 28 days up to 24 months of age

Child From 2 years up to 12 years of age

Adolescent From 12 years up to 18 years of age

Description of the frequency of side-effects

Very common      greater than 1 in 10

Common            1 in 100 to 1 in 10

Uncommon        1 in 1000 to 1 in 100

Rare                1 in 10 000 to 1 in 1000

Very rare         less than 1 in 10 000

Drug	Oral	Dose/Day	Dose	Formula
Acetylsalicylic Acid (Aspirin)	Oral	6 hourly	80-120 mg/kg/Day	Tab 100,300 mg
Adrenaline	IM/SC	Single	0.01-0.02 mg/kg	Vial 1 mg/1 ml
Atropine	IV / IM	Single	2 < years 200 my 2 > years 400 my	200 , 400 mg vial 1mg / 1ml
Acyclovir	Oral/IV	8 hourly	10 mg / kg/Day	Tab /200/400 mg Susp 200 mg Vial 200 mg
Allopurinol	Oral		10-20 mg/kg/D	200, 400 tab
albendazole	chewable tablet, 400mg		200 mg (half tablet) 12-24 months 400 mg (one tablet) over 24 months	
Albumin	IV		0.5-1 g/kg/dose (5% for hypovolemia, 25% for fluid restriction)	
Amlodipine	O	OD	0.05 - 0.1 mg/kg/day	

Amoxicillin	Oral	8 hourly	20-50 mg/kg/D	Cap 250 , 500 Susp 125 , 250 Drops 100 mg /ml
Ampiclox	Oral / IV/IM	6 hourly	25 mg /kg/Dose 20-50mg/kg / Dose	Susp 250 mg /5 ml Vial 500 mg
Amoxicillin + Clavulanic acid Megamox, Amoclan	Oral  I.v	8 hourly 12 hourly	12.5 mg/kg  22.5 mg/kg  15 mg /ks /Day	Sup 156/228 312/457 tas 625 / 375 vial 600 / 1.2g
Azithromycin	Oral	Single 3 ×	6/12 3y 10 mg/ kg 3-7y 5 mg/kg 8-11 y 7.5 mg/kg 12 -10 mg/kg	Susp 200 mg Caps 250 mg Tab 500 mg
Artemether	IM	1.6 mg / kg	Initially after 12hrs then daily for 6 days	80 mg, 40mg vial
Aminophylline	slow I.v	5mg/ kg/ Dose in 200 ml NS	8 hourly	vial 250 mg 10ml

First Line

**Artemether 20 mg + Lumefantrine 120 mg**

Age in year	Wt in ks	Day 1		Day 2		Day 3		Total No of tas
		Initially	8 hrs	M	E	M	E	
1 <	5 <	Not recommended						-
1-3 <	5-14 <	1	1	1	1	1	1	6
3-8 < 14	10 -24	2	2	2	2	2	2	12
8 – 10 25	25 – 34	3	3	3	3	3	3	18
11+	35 <sub>+</sub>	4	4	4	4	4	4	24

Second Line

**Dihydroartemisinin + piperazine (DHAP)**

DHAP Tablet strength	body weight (Kg)	Day 1	Day 2	Day 3	Total No of tablets
20/160 tablet	<5	Adjust the dose considering the weight			
	5 to <7	½	½	½	1½
	7 to <13	1	1	1	3
40/320 tablet	13 to <24	1	1	1	3
	24 to <36	2	2	2	6
	36 to <75	3	3	3	9
	>75	4	4	4	12

Drug	Route	Dose	Dose/Day	Formula
Benzyl Pencilin	IV/IM	U/kg/ 100.000 Day up 2/12 ¼ million million ½ 2-6/12 1 6/12 > million	6 hourly	Vial 1 million
Benza-thine Pencilin	I M	1-3 yr 600.000 /u dissolve in 2-5-3 ml 3-11yr 1.200.000IU dissolve in 5-6 ml 11 >yr 2.400.000IU dissolve in 10- 12ml	Every 3-4 weeks	Vial 600.000 IU 1.200.000 IU 1.400.000 IU
Blood transfusion	10-20mg/kg	Over 3-4 hr.		

Drug	Route	Dose	Dose/Day	Formula
Calcium gluconate	1.v	1-2 ml/kg of 10%	Single	Amp. 10%10 ml
Captopril	Oral	0.1 – 0.4 mg/kg	1-4	
Carbamazepine	Oral	10-20 ml/kg/Day	8-12	Tab 100, 200mg Sus 100mg/ 5ml
Carbencillin	IM/IV	50– 400mg/kg /D	6	

Cefalexin	Oral	25 – 100 mg/ kg/D	4	Syrp 125,250 mg Cap 250,500 mg
Cefaloridine	IM/IV	15-30mg/kg /D	2-3	
Cefazolin 1 <sup>st</sup> generation	IM/IV	25-100mg/kg /D	2-4	
Cefotaxime 3 <sup>rd</sup> genera- zetax	IM/IV	50-200mg/kg /D	2-4	250, 500 mg, 1g
Cefixim 3 <sup>rd</sup> (suprax)	oral	8-10 mg/kg/D 7-12 y 200 mg 12> y 400 mg	1-2	Sus 100mg/ 5ml Cap 200.400
Ceftriaxone 3 <sup>rd</sup> g Samixon , onecef	IM/IV	20-80mg/kg /D	once	Vial 250-500 mg 1g
Cefuroxime 2 <sup>rd</sup> g Maxil , zin- nacef Zinnat = oral	IM/IV  oral	20-60 mg/kg / Day 7.5-15 mg /Day	12 hourly 8 hour- ly	Vi- al250,750mg Tabs125,250- 500 mg
Ceftazidime 3 <sup>rd</sup> g Fortun , negacif	IM/IV	100-150 mg/ kg/D	6-8 hourly	Vial 250-500 mg
Cefodoxine 3 <sup>rd</sup> g Cefodor	oral	10 mg/kg/D	12 hourly	Tab :100, 200 Susp 50, 100 mg/ 5ml
Ceftazoxin 3 <sup>rd</sup> g Cefizox	oral	100-150 mg/ kg/D	6-8 hourly	

Drug	Route	Dose	Dose/Day	Formula
Chloramphenicol	Oral I.v	50-100 mg/kg/D	6 hourly	Cap 250 mg Vial 1g Susp 125 mg/5ml
Chlorpheniramine	Oral sc	0.1 – 0.35mg/kg / dose	4	
chlorothiazide	PO IV	10 - 20 mg/kg/ dose 5 - 10 mg/kg/dose	2	
Chlorpromazine largactil	O/IM	0.5 – 1mg/kg /D	4	
Cloxacillin	O/IM/IV	50-100 mg/ kg/D	8 hourly	Vial 50 mg/2 ml Tab 50-100 mg
cotrimoxazole	Oral	8mg/kg/D Tmp 40mg/kg/D Smx	2	Susp 240mg/5ml Tab 80mg
Cifactor 2 <sup>nd</sup> gener midocef,cloracef	Oral	20-40mg/kg/ D	8 hourly	Tab
cyclophosphamide		3 mg/kg/D		

Diazepam	IV/IR Oral	0.3mg/kg /dose 0.5mg/kg /dose (1 mg / 1 year)		Vial 10 mg /2ml Tab 2mg/ 5mg
Diclofenac Na	Oral IM	0.5- 3mg/kg /dose	8 hourly	Vial 75 mg/3ml Susp
dexametham- zone	I.V    O	0.1mg/kg initially then 0.5 mg/kg/ dose	6 hourly	Vial 4 mg / ml Tab 0.1g,1.5g
glucose (dextrose)				
Digoxin	O	0.04-0.0 8mg/kg $\frac{1}{2}$ initially then $\frac{1}{4}$ given 8 hourly	2-3	Tab: 0.125 mg 0.25 mg
Dopamine	IV	Renal dose 2mg/ kg/min Cardiac dose 5-15 mg/kg/min		Vial 200 mg/5ml

Drug	Route	Dose	Dose/Day	Formula
Enalapril	O	0.8 - 0.5 mg/kg/day	DAI-LY-BID	
Erythromycin	O	30-50mg/kg / D	8 hourly	Susp 125/250mg Tab 250 mg
Ethambutol	O	15-25mg/kg/ D	single	Tab 100,400
Ethosaximide	O	20-40 mg/kg/D		
Ferglobin Fe , Zn , vit B,folic Acid	O	1-2yr. 2.5ml 3-5yr. 5ml	12 hourly	
Fe sulphate ferrum	O	6 mg/kg/D	8-12 hourly	Syrup 50 mg / 5ml
Folic acid	O	0.25 mg/kg/D	once	Tab 5mg
Frusemide lasix	O/IV	0.5-2mg/kg / D	8-12 hourly	Tab 40 mg Vial/20 mg
Factor V111	1.v	minor bleeds 20U/ kg/Dose major bleeds 30U/ kg/Dose		
Fresh frozen plasma	1.v	10-20 mg/kg		
Gentamycin	IM/IV	2.5 mg/kg/ dose	8 hourly	vail 80 mg 20 mg

glucose (dextrose)		5 ml/kg of 10%, or 1 ml/kg of 50% by slow push		injectable solu- tion 10% isotonic injectable solu- tion 50% hyper- tonic
Hydralazine	O IV	0.75 - 3 mg/kg/day  0.1 - 0.2 mg/kg/dose		Q6-12  Q4-6
Haloperidol	O	0.05 mg/kg/ Day	single	Tab 0.5 mg
Hyocine	IM/IV	0.01 mg/ kg/dose	single	Vial 20 mg Tab 10mg
Heparine	IV	150 units/ kg /D		5000,25000 u/ml
morphine	O Im lv	oral 0.2-0.4 mg/kg 4-6 hourly, increase if necessary 0.1-0.2 mg/ kg 4-6 hourly 0.05-0.1 mg/kg 4-6 hourlyIV		solution 10 mg/5 ml;  injection 10 mg in 5 ml am- poule
Nitrofurantion	O	5-7 mg/kg/ Day	4	Tab 100 mg

Naproxen	O	10mg/kg/ Day	2	
Nifedipine Adalat	O	0.2-0.7 mg/ kg/dose		Tab10mg-20mg Cap10mg-20mg
Nystatin	O drop		4	Bottle of / 30 ml
Na valproate Depakin	O	10-15 mg/ kg/Day	3	Cap 200/500 Sup 200mg/5ml Inj 100mg / 1ml Bottle 100ml (0.05mg/5ml

Drug	Route	Dose	Dose/Day	Formula
Insulin	Sc	1U/kg/Day	1-2	100 /u/ml
Ibuprofen	O	20mg/kg/ Day	2-4	Tab 200-400 Susp 100 mg/5ml
Indomethacin	O	3 mg/kg/ Day	3	
Isoniazide	O	10-20 mg/kg/ Day	1	Tab 50/100/150 300 mg
Lactulose	O	1 mg/kg/ Day	2	Syrp 3.3 5g/ 5 ml
Manitol	IV	LD 0.5-1g/kg/ dose MD 0.25-0.5 g/kg Over 20-30 min	1	Vial 200mg/1ml20%
Mefenac	O	0.5 mg/kg/dose	3	Susp50mg/5ml
Mebendozde	O	2> y 100 mg/dose Repeat after 2 Weeks if not cured	2 For 3 day	Tab250,500 mg
Meropenem	IV	20 mg/kg/dose (Max: 1 g/dose)		Q8
Metronidazole Flagyl	O/1.V	7-8 mg/ kg/dose	3	Susp 125-200 mg / 5ml Tab : 250 mg Inf: 500mg/1ml
Metoclopramide	O/IM/ IV	0.5 mg/kg/Day	3	
Morphine	IM/IV	0.1- 0.2 mg/kg/ dose	1	Amp10mg/ 1ml
Multivitamin	O	2-4 y 2.5 ml 4> y 5 ml	1	
Ketotifen	O	6/12-3 y 2 5 ml 3> y 5 ml	2 For 3 day	Syrp 1 mg /5ml

Nitrofurantion	O	5-7 mg/kg/ Day	4	Tab 100 mg
Naproxen	O	10mg/kg/ Day	2	
Nifedipine Adalat	O	0.2-0.7 mg/kg/ dose		Tab 10mg-20mg Cap 10mg-20mg
Nystatin	O drop		4	Bottle of / 30 ml
Na valproate Depakin	O	10-15 mg/kg/ Day	3	Cap 200/500 Sup 200mg/5ml Inj 100mg / 1ml Bottle 100ml(0.05mg/5ml)
Paracetamole	O	10-12 mg/kg Day	64-	Tab 500 mg Syrp 120mg/5ml Drops 100mg/1ml supp 125,250 Infusion
Pencillin	O	50.000 U/Kg/ dose	4	
	IM/ IV	25.000- 50.000U/Kg D	4- 6	
Pethidine	IM/ IV	1-2 mg/kg/ Day	1	50 mg in 1/m
Phenobarbi- tone	O	15-20 mg/ks/ Day ld 3-5 mg/ Day	1	15,30 mg tab
Phenyton	O	5 mg/kg/dose	2-3 5	Vial 250mg/5ml Susp 30 mg/5ml
prazequantil	O	40 mg/kg/dose	1	Tab 600 mg
Primaquine	O	0.15 mg/kg/ dose	12 hour- ly For 14/7	Tab 7.5 mg
Propranolol	O	0.5 mg/kg/dose	2-4	Tab 10,20 mg Cap 10,20 mg

Piracetam Norcetam	O	30 -160 mg/kg/ Day		2-4	Cap 400 mg Tab 800 mg Sup 200 mg/ml	
Orazon		Day 1	Day 2	Day 3	Day 4	
Orazon	1 y	41 ×	31 ×	21 ×	11 ×	Belle 100 ml
	2 y	42 ×	32 ×	22 ×	12 ×	0.05 mg/5ml
	3 y	44 ×	34 ×	24 ×	14 ×	
Omeprazol 20 mg 5 tablets in 500 ml sodium bicarbonate 1ml=2 mg	O		0.7- 3.3 mg/ kg/day (Max 20mg)	5 mg bd	OD	
Nalidixic acid	O	55 mg/kg/ Day		4	Tab 500 mg	
Nystatin (100,000 units/mL)	O	Neonates: 1 mL/dose Infants: 2 mL/ dose Children & Adolescents: 5 mL/dose			QID	

Drug	Route	Dose	Dose/Day	Formula
Prednisolone	O	1-2 mg/kg/Day	2-4	Tab 5 mg
Potassium chloride	O / slow I.V	1-4 meq/kg/dose 0.5-1 meq/kg/ dose Rate 0.5 meq/kg/ hour	2-4	Tab 600 mg Syrp 1mmol/ml Vial : 10%; 6.7 meq/5ml 15%; 10 meq/5ml 2013.3;% meq/5ml
Procaine Penicillin	IM	50 000U/kg/Dose	1	Vial=1million
Promethazine Sedative	O	1 mg/kg/Day		Syrup 5 mg / 5 ml
Pyrazinamide	O	10-15 mg/kg/Day	1	Tab 500
Quinine	O/IV	10mg/kg/dose 1ml fluid/1mg	8hour-ly	Tab 300 mg amp 600 / 2ml
Rifampicin	O	10-20 mg/kg/dose	single	Tab 150,300
Reserpine	IM O	0.07 mg/kg/dose 0.02 mg/kg/dose	3-4	
Rabies Vaccin	IM	Dose 0,3,7,14,28		
Salbutamol	O	0.1-0.15 mg/kg/ dose	8hour-ly	Tabs 2, 4 mg Syrup 2mg /5ml Neb 5mg /ml
Sprianolactone	O	2-3 mg/kg/dose		Tab 25 mg 50mg
Streptomycin	IM	20-40 mg/kg/dose	single	Vial 1g
Sulfadoxine Ryrimethamine Fansidor	O	25 mg/kg/dose sulph 1.25 mg/kg/dose 0.5 tab for 10 kg		Tab sulph 500 pyri 25 mg

Drug	Route	Dose	Dose/Day	Formula
Turbutaline	O	0.02mg/kg/ dose	3	Tab 2.5 mg Susp 0.3 mg/5ml
Thiacetazon	O	5 mg/ks/dose	1	Tab 50,100,150,300 mg
Thiabendazole	O	50 mg/kg/dose	1	
Tinidazol Giardasis	O	50 mg/kg/dose	1	Tab 500 mg
Ameobiasis Thyroxin	O	60 mg/kg/dose	For 3 day	
Tetanus anti- toxin	IM	50-70 iu/kg/ dose	1	1500IU/I ml
Vancomycin	IV	15-20 mg/kg/ dose Meningitis: 20 mg/kg/dose	Q6-8	
Vitamin A	O	6/12 1 >yr 50.000 u 7> y		Cap 50 , 100 200.000 U
Vitamin B 12 microgram	O IM	15-30mi- crog3-5 time / wk 100microg monthly perni- cious Anaemia		
Vitamin B6	IM Slow/ IV	5 mg/kg/Day	1	Vial 100 mg /2ml Tab 40 mg
Vitamin C	Oral I.V	100-300mg daily		Tab 100 mg

Vitamin D	>	Neonate 50-100 nanog/kg daily Child 20 <kg 1microg daily Maintenance0.25-microg Daily	0.25 microg tab 1 microg Drop 2 microg
-----------	---	---	--

## References

- (1) WHO Pocket Book of Hospital care for children (2nd edition, 2013)
- (2) Solomon Islands Antibiotic Guidelines (1st edition, 2015)
- (3) IMCI: [www.who.int/child-adolescent-health/integr.htm](http://www.who.int/child-adolescent-health/integr.htm).
- (4) GL Chattri Pediatric drug doses (2nd edition, 2013) Jaypee Brothers Medical Publishers (P) Ltd.
- (5) 5.Royal Children's Hospital, Melbourne, Clinical Practice Guidelines, <http://www.rch.org.au/clinicalguide/>
- (6) [www.nice.org.uk/about/whatwe-do/evidence-services/British-national-formulary](http://www.nice.org.uk/about/whatwe-do/evidence-services/British-national-formulary).
- (7) Nunn T, Williams J. Formulation of medicines for children. *Br J Clin Pharmacol* 2005;59:674-6. 10.1111/j.1365-2125.2005.02410.
- (8) Baguley D, Lim E, Bevan A, Pallet A, Faust SN. Prescribing for children - taste and palatability affect adherence to antibiotics: a review. *Arch Dis Child* 2012;97:293-7.
- (9) Nunn T, Williams J. Formulation of medicines for children. *Br J Clin Pharmacol* 2005;59:674-6. 10.1111
- (10) Mennella JA, Roberts KM, Mathew PS, Reed DR. Children's perceptions about medicines: individual differences and taste. *BMC Pediatr* 2015;15:130.
- (11) Baber N, Pritchard D. Dose estimation for children. *Br J Clin Pharmacol* 2003;56:489-93. 10.1046/j.1365-2125.2003.01901.

- (12) Mahmood I. Prediction of drug clearance in children from adults: a comparison of several allometric methods. *Br J Clin Pharmacol* 2006;61:545-57. 10.1111/j.1365-2125.2006.02622.
- (13) AMH Children's Dose Companion. Adelaide: Australian Medicines Handbook; 2016.
- (14) Anderson GD, Lynn AM. Optimizing pediatric dosing: a developmental pharmacologic approach. *Pharmacotherapy*. 2009;29:680–90.
- (15) Johnson TN. Modelling approaches to dose estimation in children. *Br J Clin Pharmacol*. 2005;59:663–9.
- (16) De Wildt SN, Ito S, Koren G. Challenges for drug studies in children: CYP3A phenotyping as example. *Drug Discov Today*. 2009;14:6–15.
- (17) Lack JA, Stuart-Taylor ME. Calculation of drug dosage and body surface area of children. *Br J Anaesth*. 1997;78:601–5.
- (18) Johnson TN. The problems in scaling adult drug doses to children. *Arch Dis Child*. 2008;93:207–11.
- (19) Cella M, Gorter de Vries F, Burger D, Danhof M, Della Pasqua O. A model-based approach to dose selection in early paediatric development. *Clin Pharmacol Ther*. 2009 doi: 10.1038/clpt.2009.234.
- (20) Sachs A.N., Avant D., Lee C.S., Rodriguez W., Murphy M.D. Pediatric information in drug product labeling. *JAMA*. 2012;307:1914–1915.
- (21) Kölch M., Schnoor K., Fegert J.M. The EU-regulation on medicinal products for pediatric use. *ECAP*. 2007;16:229–235.

- (22) Ivanovska V., Rademaker C.M., Van dijk L., Mantel-Teeuwisse A.K. Pediatric drug formulations: A review of challenges and progress.
- (23) Nunn T., Williams J. Formulation of medicines for children. *Br. J. Clin. Pharmacol.* 2005;59:674–676. doi: 10.1111/j.1365-2125.2005.02410.
- (24) WHO . *The Selection and Use of Essential Medicines: Report of the WHO Expert Committee, 2002 (Including the 12th Model List of Essential Medicines)* WHO; Geneva, Switzerland: 2003.
- (25) [https://www.ema.europa.eu/en/documents/scientific-guideline/reflection-paper-formulations-choice-paediatric-population\\_en.pdf](https://www.ema.europa.eu/en/documents/scientific-guideline/reflection-paper-formulations-choice-paediatric-population_en.pdf)
- (26) American Academy of Pediatrics, Committee on Drugs. *Pediatrics*. 1997;99:268–278.
- (27) Malaria Treatment Protocol Federal Ministry of Health Sudan 2017.



دار آرِيثْرِيَا للنشر والتوزيع  
Arrythria for Publishing and Distribution



## عادل عبد الله بابكر محمود

- مكان الميلاد: ود مدني
- بكالوريوس طب وجراحة كلية الطب، جامعة الجزيرة
- دكتوراة أطفال وصحة الطفولة، جامعة الخرطوم
- ماجستير تعليم طبي، جامعة الجزيرة
- إختصاصي أطفال، مستشفى الخرطوم التعليمي
- إستشاري الأطفال، مستشفى الدمازين التعليمي
- البروفيسور المشارك طب الأطفال وصحة الطفولة، كلية الطب، جامعة النيل الأزرق
- عميد كلية الطب والعلوم الصحية، كلية الطب، جامعة النيل الأزرق
- له العديد من البحوث والأوراق العلمية المنشورة



دار آرثيميا للنشر والتوزيع  
Arithmia for Publishing and Distribution